Lakken Smede- & Maskinvaerksted A/S O

Egeve] 41 - 9480 Lakken - TI. 98 99 14 75 - Fax 98 99 24 27 STEYR KOMLER
wwnw.lsm-dlesel.dic - Em@Ism-diesel.dk

Spare parts catalog- Yanmar engines

(A)=4JHAE



YOOR5690

Fig.1.CYLINDER BLOCK

yoors5690 1.CYLINDER BLOCK
(A=4JHAE (D)=
(B)= (E)=
(c)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @

1 1 729602-01560 BLOCK ASSY, CYLINDER 1

5 3 124160-01910 PLUG PT1/4 2

6 3 171051-01921 PLUG 1

7 3 129150-02020 BOLT, METAL CAP 10

10 3 124060-01050 PLUG PT1/8 1

11 3 129001-01250 PLUG 50 1

12 3 27241-120000 PLUG 12 2

13 3 27241-300000 PLUG 30 8

14 3 129795-02411 BUSH, CAMSHAFT 1

15 3 124160-01910 PLUG PT1/4 1

25 2 129001-02930 MAIN BEARING SET 5

28 2 129150-02930 METAL, THRUST 2

31 1 129150-01200 STUD, CYL. HEAD 18

32 1 129407-01340 GASKET,CYL.HEAD 1

33 1 129150-02870 MAIN METAL US=0.25 5

36 1 129150-02940 METAL, THRUST.25(2PIE 1

39 1 124976-34850 CAP 1

Remarks

(1)UNDER SIZED(U.S.=0.25)PART.
(2)OVER SIZED(O.S.=0.25)PART.
(3)REPAIR PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 2.GEAR HOUSING

. A)=4JH4E D)=
Fig.2.GEAR HOUSING o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129271-01500 COVER,GEARS HOUSING 1
4 2 23876-030000 PLUG PT3/8,SCREW 1
5 2 23876-040000 PLUG PT 1/2 1
6 1 129795-01800 SEAL, OIL 1
7 1 119802-32100 COVER ASSY, PUMP 1
8 2 119802-32070 COVER, LUB.OIL PUMP 1
9 2 129900-32130 VALVE, RELIEF 1
10 2 129418-32320 SPRING 1
1 2 129001-32330 PLUG 1
12 1 129004-01520 FRANGE, GEAR CASE 1
13 1 119802-01560 STUD, M8X25 3
14 1 124160-01751 COVER/FILLER 1
15 1 124240-01871 COVER, HO-P 1
16 1 129795-01950 PIPE, KNOCK L=18 2
17 1 119609-32040 O-RING P16 4
18 1 129508-32111 ROTOR, INNER 1
19 1 129508-32120 ROTOR, OUTER 1
20 1 119802-32130 SCREW, M6X16 7
21 1 121850-51960 O-RING, F.I.PUMP 1
22 1 129001-91841 BOLT M 8X 85 PLATED 3
23 1 24311-000320 O-RING 1A P-32.0 1
24 1 26106-080162 BOLT M 8X 16 PLATED 4
25 1 26106-080162 BOLT M 8X 16 PLATED 3
26 1 26106-080552 BOLT M 8X 55 PLATED 1
27 1 26306-080002 NUT 3
28 1 121023-01550 COVER, BLIND 1
29 1 24341-000240 O-RING 1A S-24.0 1
30 1 26106-060162 BOLT M 6X 16 PLATED 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.3.FLYWHEEL HOUSING

REFER TO Fig. 1

yoors690 3.FLYWHEEL HOUSING
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129100-01580 PARALLEL PIN 8X16 2
2 1 129670-01600 FLYWHEEL HOUSING 1
3 1 26206-100252 BOLT M10X25 6
4 1 26206-100302 BOLT M10X30 4
5 1 129100-01580 PARALLEL PIN 8X16 2
6 1 129100-01640 CASE ASSY, OIL SEAL 1
8 2 129795-01780 SEAL, OIL 1
9 1 129486-01670 BOLT M8X30,COLLAR HD 6
10 1 26106-080352 BOLT M 8X 35 PLATED 3

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 4.MOUNTING FOOT

. A)=4IHAE D)=
Fig.4.MOUNTING FOOT o o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
ATy ®w ® © O ®» @
18 OPTIONAL 1 1 129670-08210  FOOT, MOUNTING A 1
2 1 12967008220  FOOT, MOUNTING B 1
6 3 1 129670-08230 _ FOOT, MOUNTING C 1
é 4 ) 1 129670-08240  FOOT, MOUNTING D 1
5 1 26106-100222  BOLT M10X 22 PLATED 8
. 6 1 26116-120252___ BOLT M12X 25 PLATED 4
7 1 129670-08100  MOUNTING FOOT 1
8 1 12967008110  MOUNTING FOOT,B 1
9 1 129670-08120 _ MOUNTING FOOT,C 1
10 1 129670-08130  MOUNTING FOOT,D 1
1 1 26106-100222  BOLT M10X 22 PLATED 2
S 12 1 26106-100222___ BOLT M10X 22 PLATED 4
OPTONAL 13 1 26106-100302  BOLT M10X 30 PLATED 2
14 1 26116-120252  BOLT M12X 25 PLATED 4
15 1 129470-08100  BRACKET 2
16 1 129670-08150  MOUNTING FOOT,REAR 1
17 1 12967008160  MOUNTING FOOT,REAR 1
18 1 26106-100222___ BOLT M10X 22 PLATED 8
19 1 26116-120252  BOLT MI12X 25 PLATED 4
20 1 129473-08100  FOOT 1
21 1 129473-08110 FOOT 1
2 1 129670-08180  MOUNTING FOOT,REAR 1
23 1 12967008190  MOUNTING FOOT,REAR 1
REFER TO Fig.3 24 1 26106-100222___ BOLT M10X 22 PLATED 8
25 1 26116-120252  BOLT MI12X 25 PLATED 4
26 1 120149-08431  MOUNT, FLEXIBLE 2
27 1 129670-08340  MOUNTING, FLEX.150 2
28 1 129670-08350  MOUNTING, FLEX.200 2

ATy
OPTIONAL

KM35P
KM35A2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 5.LUB.OIL SUMP

) A)=4JHAE D)=
Fig.5.LUB.OIL SUMP o o
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A ® (€ »d 6B ¢
1 1 12967001700  SUMP, LUB.OIL 1
REFER TO Fig.1 3 2 23414140000  GASKET 14, ROUND 1
4 2 23887-140002 _ PLUG M14 1
5 1 129400-01730  SPACER, OIL SUMP 1
7 1 26106-080252  BOLT M 8X 25 PLATED 2
8 1 26106-080452___ BOLT M 8X 45 PLATED 24
9 1 26106-080162  BOLT M 8X 16 PLATED 4
10 1 129670-34800  DIPSTICK,LUB.OIL 1
1 1 129271-34880 __ GUIDE ASSY, DIPSTICK 1
I 1 22190-140002  SEAL WASHER 14S 2
15 1 22217080000  SPRING WASHER 8 1
16 1 22217-100000___ SPRING WASHER 10 1
17 1 23851-080000  JOIT BOLT 8 1
—10 18 1 26106-080162  BOLT M 8X 16 PLATED 1
19 1 26106-100122  BOLT MI10X 12 PLATED 1
20 1 26306080002 NUT 1
18
15
(o

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 YOOR5690 6.LABEL

. (A)=4JH4E (D)=
Fig.6.LABEL ®)- (©)-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
2 3 4 ®»n ® (€ O B ©
1 1 128377-07150 CAUTION LABEL 1
2 1 128377-07260 LABEL,DANGER 1
3 1 128377-07350 LABEL,WARNING 1
“WRiE 4 1 123682-07852 LABEL, CW. TANK 1
CAUTION:Overcranking KI'I'ENTMHJ > ! 177088-02430 LABEL !
engine with water 11ft Nmt 6 1 128377-07190 LABEL,LOOSE PARTS 1
muffler can cause damagse ( %@ DANG E R\ P 7 2 128377-07400 LABEL,DANGER 2
OBERI kT Y IRET BTHBRARAT R 8 2 128377-07420 LABEL,DANGER 1
5 @ e P o 2 osyromso  LABELCAUTION .
Never remoye the cap while tlhe enaln; T & cock s apen during shipnent. 10 2 128377-07460 LABEL,CAUTION 1
Is st111 hot.®Hot water may spurt out HAB R 1 1 129670-07520 LABEL, BSO2 1
e Rt % 12 1 196630-12980  LABEL 1
R “ F 13 1 177073-02431 LABEL 1

|
l|0

CAUTIONS FOR HANDLING THE ENGINE

CHECKS BEFORE STARTING
chack, thal you faye anolon fusl. (ubs 4)] and caol lng yater
dchack that the clutch Is In noutral.

4 oll-3 DANGER | s o o tor onlichChck, (et the suraing lups on the
7 mumﬂnwznstmun nstrinent pane g0 en and e buszer <Counds, apd et the
[ usge | ek, ooamiLzcesn
£l bl Nover use an open Tlame near the fl1lerport. E:TS"‘I"‘Tyngar‘“w‘ penie! 1ty ting ‘: ‘ . ‘ . S, i
HOREDIR [ 4Step the angine befere supiying fusl. Ksep the following In the angine duun tslart. valt for 2b out 16secs
nind for your own safety. AE’{E}]‘ FhrT g

STARTING dheck that the cusllng clreulating properly.
: 1t lll sataty doyless and coyors bafore startl the englne at that the | Dv"ﬂnv
#8p peopla avay Tram the englne hafore slarting v ng &nd ather varn| (The IIIIN
N Coptfoutat on Va1 o5 dapeqdingsn'the s igins medsl. For detalls,

ofor {a the aporsilan manuel.)
o1 din gy 1 comartmnt while o‘mm |h| o 9ine up Tor mora than Galnutes.
e s sondicion (ole, vibtatians
olor) and yateh out foi varning 1he. sngine running ¥ith sbnornal biack exhaust.
n the [nstrunent, panel . 1 heating, nolse or ¥ibratlens and

o th Il 1t dug
i i 31 s tine 1o tin shon oparating at Tow spaads

2 ol
A % DANGER O, ANTENANGE Rage e o
LTy Ry ML and a]loy 111 poyonant stop NG
= e con!. 18 condictIng! nspact on and ogmnu‘m-n-‘;nlu 2L oo 1oad ot Tov apond for about Gilnutes
e omtime 1o g parte - Aot ot Manses 514 weqthar. B0 sure to dischargs a1l
s R 101114 MR Gl o Rad aht1-Teeze
mu

i, lube

o]

®You could be serlously Injured.
cooler and discharga condensated

Oﬁaﬂw the [nstructions glyen In the eperation manuel fer athel
iand Ing pracsut fons.

{OEXHAUSI GAS YPE 1251 5
[FANMAR
&/

&

] 1 ENGINE FAMILY
CERTIFICATION No. .
Ay

—13

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoors690 7.CYLINDER HEAD

. A)=4JHAE D)=
Fig.7.CYLINDER HEAD ®- o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
1 1 129670-11700 HED ASSY, CYLINDER 1
5 2 120130-11860 GUIDE, VALVE 4 1
24inc.25 ~ 34 7 2 129150-11810 GUIDE, VALVE 4 1
9 2 27241-400000 PLUG 40 2
10 2 129004-11100 VALVE, INTAKE 4
11 2 129100-11110 VALVE, EXHAUST 4
12 2 129795-11120 SPRING, VALVE 8
13 2 129795-11180 RETAINER, SPRING 8
14 2 27310-080001 COTTER 8 8
15 2 121400-11340 SEAL, VALVE STEM 4
16 2 124460-11340 SEAL, VALVE STEM 4
17 1 129150-11370 CAP, VALVE 8
18 1 119802-11870 PROTECTOR, NOZZLE 4
19 1 119625-11880 SEAT, NOZZLE 4
20 1 129004-11900 RETAINER, NOZZLE 4
21 1 22351-060012 SPRING PIN 6X12 2
22 1 120270-54410 WASHER 4
23 1 26106-080352 BOLT M 8X 35 PLATED 4
24 1 129601-11241 SHAFT ASSY, ROCKER 1
25 2 119802-11260 SUPPORT, ROCKER ARM 2
26 2 119802-11270 SUPPORT, ROCKER ARM 3
27 2 129150-11280 SPRING 4
28 2 129601-11251 SHAFT 1
30 2 129004-11650 ARM ASSY, ROCKER 8
31 3 129150-11230 SCREW, VALVE 8
33 3 129150-11750 NUT M8XP1.0 8
34 2 26226-080182 STUD M 8X 18 PLATED 3
35 1 26106-080252 BOLT M 8X 25 PLATED 3
36 1 26106-080502 BOLT M 8X 50 PLATED 7
37 1 129693-44300 STUD BOLT 2
38 1 129900-07900 LIFTER, ENGINE 1
39 1 26106-080142 BOLT M 8X 14 PLATED 2
40 1 129470-07230 LIFTER, ENGINE 1
41 1 26106-080162 BOLT M 8X 16 PLATED 2

Remarks

(1)REPAIR PART. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5690 YOOR5690 8.BONNET

. A)=4JH4E D)=
Fig.8.BONNET o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
linc.(1) ~ 12 ® ® (© O ® @

‘ 1 1 129601-11350 BONNET ASSY 1
2 2 129004-03010 PLATE, BAFFLE 1
3 2 129150-03070 BAFFLE, BREATHER 1
4 2 119802-03110 PLATE, DIAPHRAGM 1
REFER TO Fig.o 15 5 2 119802-03120 COVER, DIAPHRAGM 1
% 6 2 119802-03130 DIAPHRAGM 1
16—© 7 2 119802-03140 SPRING, DIAPHRAGM 1
10 2 129601-11310 GASKET,COVER 1
1 2 22857-500100 SCREW 5X10,TAPPING 4
(1) 12 2 22857-500100 SCREW 5X10,TAPPING 4
13 1 124160-01751 COVER,FILLER 1
14 1 24311-000320 O-RING 1A P-32.0 1
15 1 124160-11360 KNOB 3
16 1 24311-000120 O-RING 1A P 12.0 3
17 1 129670-03090 PIPE, BREATHER 1
9, © 18 1 129410-03990 CLAMP 24 2
18 19 1 121750-59890 CLAMP 140 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 9.SUCTION MANIFOLD

. A)=4JHAE D)=
Fig.9.SUCTION MANIFOLD o o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
ATy ®w ® © O ®» @
| OPTIONAL 1 1 129698-12100  MANIFOLD, AIR INTAKE 1
o REFER TO Fig.41 3 2 129470-12120 CAP 1
4 2 23414-100000 GASKET 10, ROUND 1
5 2 23887-100002 PLUG 10 1
6 2 26476-060142 BOLT M 6X 14, TAPPING 18
29 7 1 129470-12130 GASKET 1
28 8 1 22190-080002 SEAL WASHER 8S 1
9 1 26106-080122 BOLT M 8X 12 PLATED 1
10 1 26106-080202 BOLT M 8X 20 PLATED 5
11 1 129486-12581 JOINT 1
12 1 129150-77511 GASKET, (NON-ASB.) 1
13 1 26106-080202 BOLT M 8X 20 PLATED 4
14 1 129271-12310 SILENCER,SUC AIR 1
15 1 129670-12350 PIPE,INTAKE SILENCER 1
16 1 129670-12410 BRACKET,SILENCER 1
17 1 129271-12810 PIPE,SUC AIR 1
18 1 105100-55540 COLLAR, FUEL TANK 1
19 1 23000-060000 CLAMP 60 2
20 1 23001-048000 CLIP 48,HOSE 1
21 1 26106-080162 BOLT M 8X 16 PLATED 2
22 1 129120-77501 HEATER, AIR 1
23 1 129100-77510 GASKET, AIR HEATER 1
24 1 128990-77910 RELAY ASSY, GLOW 1
27 1 129271-77920 HARNESS,WIRE(HEATER 1
REFER TO Fig.7 28 1 22217-060000 SPRING WASHER 6 1
29 1 26106-060082 BOLT M 6X 8 PLATED 1
30 1 26106-080352 BOLT M 8X 35 PLATED 4

lTinc. (1)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.10.MIXING ELBOW

REFER TO Fig.?20

Yoor5690 10.MIXING ELBOW
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129670-13560 MIXING ELBOW 1
2 1 129472-18090 GASKET 1
3 1 26703-080002 NUT M 8 4
4 1 129470-13541 ELBOW, WATER MIXING 1
5 1 129472-13560 PLUG PT3/4 1
6 1 129670-49280 CSW PIPE 1
7 1 123325-49421 JOINT, PIPE 1
8 1 26703-080002 NUT M 8 4
9 1 129670-49500 HOSE CLIP 38 2
10 1 129472-18090 GASKET 1

ATvav
OPTIONAL

REFER TO Fig.19

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 11.CAMSHAFT & DRIVING GEAR

. A)=4JHAE D)=
Fig.11.CAMSHAFT & DRIVING GEAR ®- o
(€)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig. ! ®w ® © O ® ®
1 1 129150-14200 TAPPET 8
2 1 129150-14400 ROD, PUSH 8
3 1 729402-14580 CAMSHAFT ASSY 1
4 2 129150-02450 METAL,THRUST(CAM 1
7 2 129150-14101 GEAR, CAMSHAFT 1
8 2 22512-070140 KEY 7X 14 1
9 1 119802-25051 SHAFT, IDLE GEAR 1
10 1 119802-25100 GEAR ASSY, IDLE 1
12 2 119802-25070 BUSH, IDLE GEAR 1 1
13 1 26106-080402 BOLT M 8X 40 PLATED 3
14 1 129150-25301 BOLT,FI-P 4
15 1 129150-25931 GEAR 1
16 1 26106-080142 BOLT M 8X 14 PLATED 2

REFER TO Fig.26

REFER TO Fig.26

Remarks

(1)REPAIR PART. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5690 Yoor5690 12.CRANKSHAFT & FLYWHEEL

. A)=4JHAE D)=
Fig.12.CRANKSHAFT & FLYWHEEL ®- o
(©= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
13 ®w ® © ® ©® @
1 1 129601-21001 CRANKSHAFT ASSY 1
2 2 129100-01580 PARALLEL PIN 8X16 1
8 1 22351-030010 SPRING PIN 3X10 1
9 1 119802-21660 V-PULLEY, CRANKSHAFT 1
10 1 129795-21661 WASHER 1
11 1 121850-21680 BOLT, V-PULLEY 1
12 1 121111-21501 BOLT, FLYWHEEL 6
13 1 129670-21590 FLYWHEEL ASSY 1
16 2 119865-21600 GEAR, RING 1
17 1 177090-03500 DISC, DAMPER 1
18 1 26106-080162 BOLT M 8X 16 PLATED 6
19 1 177099-03500 DISK, (NON-ASB.) 1
20 1 26013-080142 BOLT M 8X 14 6
21 1 177070-03520 DISC, DAMPER 1
22 1 26106-080162 BOLT M 8X 16 PLATED 6
23 1 129673-81250 DAMPER DISK,ZF30M 1
24 1 26106-080252 BOLT M 8X 25 PLATED 6
25 1 129670-81850 FAN (FLYWHEEL 1
26 1 22217-080000 SPRING WASHER 8 6
27 1 26106-080162 BOLT M 8X 16 PLATED 6

SD40

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 13.PISTON & CONNECTING ROD

. A)=4JH4E D)=
Fig.13.PISTON & CONNECTING ROD ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129670-22020 PISTON ASSY 4
3 2 129005-22500 RING SET, PISTON 4
7 1 129202-22300 PIN, PISTON(D26,L70) 4
8 1 22252-000260 CIRCLIP 26 8
9 1 729402-23100 ROD ASSY, CONNECTING 4
13 2 121550-23200 BOLT, CONNECTING ROD 8
14 2 129150-23600 BEARING, CRANKPIN 4
16 1 129100-23910 BUSH, PISTON PIN 4 1
17 1 129150-23610 METAL.PIN US=0.25 4 3
19 1 129005-22900 PISTON W/RING 0S=.25 4 2
21 2 129005-22950 RING SET 0.5=0.25 4 2

fHm
REPAIR PART

16

Remarks

(1)REPAIR PART.
(2)OVER-SIZE(0.S=0.25)PART.
(3)UNDER-SIZE(U.S=0.25)PART.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5690 YoorR5690 14.LUB.OIL SYSTEM

. (A)=4JH4E (D)=
Fig.14.LUB.OIL SYSTEM (®)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R

REFER TO Fig.1

e

B () D) E (F)

1 1 129150-35041  GASKET, (NON-ASB.) 1
2 1 129670-35090  PIPE,OIL INLET ASSY 1
6 1 26106-080352 BOLT M 8X 35 PLATED 2
7 1 129508-33010  COOLER ASSY, OIL 1
8 1 129417-33110 NUT OIL COOLER 1
9 1 129006-35100  BRACKET ASSY, FILTER 1
10 2 119802-35110  BRACKET, FILTER 1
1 2 129417-35150  STUD 1
12 1 129150-35111 GASKET, (NON-ASB.) 1
13 1 129150-35152 FILTER 80X80L 1
14 1 129006-44480  JOINT 1
15 1 129657-49020 _ CW-T (B CMP 1
7 2 129657-49180  PROTECTOR, PIPE 19 1
18 2 23080-015000  CLAMP 1
19 2 23080-018000  CLAMP 18 1
20 1 129508-49030 PIPE,COOLER IN 1
2 2 171008-03990  CLAMP 18.5 1
23 2 23080-015000  CLAMP 1
20 2 1 119620-49290  COCK ASSY 1/4 1
27 1 26106-080202  BOLT M 8X 20 PLATED 3
28 1 124413-39100 PUMP, OIL SUMP 1
29 1 43720-001220  PIPE 1
30 1 124460-77680 RETAINER 1
3 1 23061-070300 __ PIPE_7X 300 1

*FTV3> 29
OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



15.LUB.OIL PIPE

YOOR5690

YOOR5690

(D)
(E)

4JHAE

(A)
(B)

Fig.15.LUB.OIL PIPE

(F)

(C)=

QTY

A B (© O E F)

DESCRIPTION

PARTS NO.

LEV.

REF.

PIPE ASSY, LUB. OIL
BOLT 10, PIPE JOINT
BOLT 8, PIPE JOINT
SEAL WASHER 8S
SEAL WASHER 10S

129670-39110
124160-39140
124550-59820
22190-080002
22190-100002

1
1
1
1
1

REFER TO Fig.1

REFER TO Fig.?26

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 16.COOLING SEA WATER PUMP

. A)=4JHAE D)=

Fig.16.COOLING SEA WATER PUMP ®- o

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129271-42500 PUMP ASSY, SEA WATER 1
2 2 X0534130 CIRCLIP 1
3 2 129670-42530 IMPELLER 1
4 2 X0146531 SHAFT 1
5 2 129670-42540 PLATE 1
6 2 129670-42520 COVER 1
7 2 129670-42550 WASHAER 1
8 2 119175-42620 SCREW 4
9 2 X0506590 O-RING 1
10 2 X0508129 BEARING 2
1 2 129670-42560 MECHANICAL SHEEL 1
12 2 X0519503 V-RING 1
13 2 X0505526 LOCKNUT 1
14 2 X0529105 LIP SEAL 1
15 2 X0529530 LIP SEAL 1
16 2 X053421 CIRCLIP 1
17 2 129670-42580 KEY 1
18 2 X01357681 CONNECTION 1
19 2 129670-42570 CIRCLIP 1
20 1 129271-42700 GEAR, PUMP 1
21 1 129150-01881 GASKET, (NON ASB.) 1
2 1 26106-080202 BOLT M 8X 20 PLATED 4
23 1 121450-01560 STUD M 8X 22 1
24 1 124240-01871 COVER, HO-P 1
25 1 129150-01881 GASKET, (NON ASB.) 1
26 1 26106-080252 BOLT M 8X 25 PLATED 3
27 1 26306-080002 NUT 1

4

A {f

U

(e

REFER TO Fig.2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 YoorRs690 17.C.S.W.PUMP(OPTIONAL)

. A)=4JH4E D)=
Fig.17.C.S.W.PUMP(OPTIONAL) ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129670-42511 PUMP ASSY, C. WATER 1
3 2 129670-42530 IMPELLER 1
4 2 X0146531 SHAFT 1
5 2 129670-42540 PLATE 1
6 2 129670-42520 COVER 1
7 2 129670-42550 WASHAER 1
8 2 119175-42620 SCREW 4
9 2 X0506590 O-RING 1
10 2 X0508129 BEARING 2
1 2 129670-42560 MECHANICAL SHEEL 1
12 2 X0519503 V-RING 1
13 2 X0505526 LOCKNUT 1
14 2 X0529105 LIP SEAL 1
15 2 X0529530 LIP SEAL 1
16 2 X053421 CIRCLIP 1
17 2 129670-42580 KEY 1
18 2 X01357681 CONNECTION 1
19 2 X0534130 CIRCLIP 1
20 2 129670-42570 CIRCLIP 1
21 1 129670-42700 GEAR 1
22 1 129150-01881 GASKET, (NON ASB.) 1
23 1 26106-080162 BOLT M 8X 16 PLATED 3
24 1 26306-080002 NUT 1
25 1 124240-01871 COVER, HO-P 1
26 1 129150-01881 GASKET, (NON ASB.) 1
27 1 26106-080162 BOLT M 8X 16 PLATED 4
28 1 121450-01560 STUD M 8X 22 1

REFER TO Fig.?2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 18.COOLING FRESH WATER PUMP

. A)=4JHAE D)=
Fig.18.COOLING FRESH WATER PUMP ®- o
(©= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
30 A ® (€ »d 6B ¢
. 1 1 129271-42000  PUMP ASSY, C.F.WATER 1
REFER TO Fig.7 2 2 129054-42320  O-RING 1
3 2 129052-42050  GASKET 1
7 2 129052-42310  GASKET, OUTER 1
5 2 23875-030000  PLUG PT3/8,STEEL 2
6 2 129150-42300 __ PIPE, C. W. PUMP 1
7 2 129150-42129  PLATE 1
8 2 26106-060142  BOLT M 6X 14 PLATED 5
REFER TO Fig. 41 9 2 26106-060202  BOLT M 6X 20 PLATED 2
0 2 26116-060162  BOLT 6X16 1
16 1 120486-42050  GASKET 1
17 1 129270-49400 _ JOINT 1
19 2 23875-030000  PLUG PT3/8,STEEL 1
20 1 25152004300  V-BELT A43 1
2 1 12049577330 ADJUSTER, BELT 1
2 1 26106-060102  BOLT M 6X 10 PLATED 7
23 1 26106-080552  BOLT M 8X 55 PLATED 2
2 1 26106-080552_ BOLT M 8X 55 PLATED 1
% 1 129470-49540  COVER, THERMOSTAT 1
26 1 12979549551  GASKET, (NON-ASB.) 1
27 1 129470-49801  THERMOSTAT 1
2 1 120470-49810  GASKET, (NON-ASB.) 1
29 1 26106-080252  BOLT M 8X 25 PLATED 1
30 1 26106-080352_ BOLT M 8X 35 PLATED 1
a 1 129550-42350  V-PULLEY(D=120) 1
2 1 129156-44760  WASHER 1
33 1 22217-080000  SPRING WASHER 8 1
" 1 26106-080652  BOLT M 8X 65 PLATED 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 19.COOLING FRESH WATER COOLER

Fig.19.COOLING FRESH WATER COOLER o .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

lTinc.(1) ~ 16

e

B () D) E (F)

1 1 129670-44910 EXCHAGER ASSY CFW 1
4 2 129673-44090 SCREW,M8X40 4
5 2 129673-44130 CAPFILLER 1
6 2 129670-44150 O-RING, 74.5X3 2
7 2 129670-44460 CORE ASSY, COOLER 1
8 2 129670-44430 COVER CMP,COOLER A 1
9 3 120322-33050 GASKET 1
1 2 129670-44450 COVER, COOLER B 1
12 2 119620-49290 COCK ASSY 1/4 1
15 2 23414-170000 GASKET 17, ROUND 1
16 2 23893-030002 PLUG PF3/8 1
7 1 129550-13110 GASKET, EXH.MANIFOLD 1
18 1 128170-13600 STUD 4
19 1 124460-77680 RETAINER 1
20 1 23061-070300 PIPE 7X 300 1
21 1 26106-081002 BOLT M 8X100 PLATED 6
22 1 26306-080002 NUT 2
23 1 128397-44500 TANK ASSY, RESERVE 1
24 1 129270-44500 PIPE OVER FLOW 1
25 1 128397-44510 BRACKET, SUB-TANK 1
26 1 129670-44570 LABEL 1
27 1 23010-013000 CLAMP 13 2
28 1 129670-11920 ABSORBER A,NOISE 1
29 1 129670-11930 ABSORBER B,NOISE 1
30 1 129670-11940 COVER A, ABSORBER 1
31 1 129670-11950 COVER B,ABSORBER 1
32 1 26106-080122 BOLT M 8X 12 PLATED 4

REFER TO Fig.7

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.20.COOLING SEA WATER PIPE

REFER TO Fig. 10

*TToay
OPTIONAL
15
0

Yoor5690 20.COOLING SEA WATER PIPE
(A=4JHAE (D)=
(B)= (E)=
(c)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY
®w ® © O ®» @

1 1 129271-49010 PIPE, COOLING WATER 1

2 1 129470-49010 PIPE, C. SEA WATER 1

3 1 129270-49040 PIPE,CSW 1

4 1 129271-49110 RETAINER, PIPE 1

5 1 129670-49290 COCK R1/8 ASSY 1

8 1 129670-49500 HOSE CLIP 38 4

9 1 124460-77680 RETAINER 1

10 1 23061-070300 PIPE 7X 300 1

11 1 26106-080122 BOLT M 8X 12 PLATED 1

12 1 26106-080162 BOLT M 8X 16 PLATED 1

13 1 129670-49150 PIPE,CSW(D) 1

14 1 129670-49500 HOSE CLIP 38 2

15 1 43530-500570 JOINT 1

16 1 43662-025030 COCK ASSY, SEA WATER 1

17 1 129271-49110 RETAINER, PIPE 1

18 1 129671-49110 RETAINER 1

19 1 129670-49260 PIPE,CSW S-DRIVE 1

20 1 129670-49270 BRACKET,RETAINER 1

21 1 129670-49500 HOSE CLIP 38 2

2 1 26106-080122 BOLT M 8X 12 PLATED 1

23 1 26306-080002 NUT 1

24 1 129271-49110 RETAINER, PIPE 1

25 1 129671-49110 RETAINER 1

26 1 129670-49250 PIPE,CSW ZF30M 1

27 1 129670-49270 BRACKET,RETAINER 1

28 1 129670-49500 HOSE CLIP 38 2

29 1 26106-080122 BOLT M 8X 12 PLATED 1

30 1 26306-080002 NUT 1

31 1 129670-49210 PIPE C,CSW 1

32 1 129670-49220 PIPE D,CSW 1

33 1 129670-49410 JOINT A,CSW 1

34 1 129670-49500 HOSE CLIP 38 4

35 1 129670-49230 PIPE E,CSW 1

36 1 129670-49240 PIPE F,CSW 1

37 1 23000-022000 CLAMP 22 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 21.COOLING SEA WATER PIPE(OPTIONAL)

. A)=4JH4E D)=
Fig.21.COOLING SEA WATER PIPE(OPTIONAL) ®- o
(©)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
A ® (€ »d 6B ¢
1 1 129270-49040  PIPE,CSW 1
. 2 1 120470-49010  PIPE, C. SEA WATER 1
REFER TO Fig.19 3 1 129670-49110  PIPE,CSW(A) 1
p 1 129670-49290  COCK R1/8 ASSY 1
7 1 129670-49500  HOSE CLIP 38 4
8 1 124460-77680__ RETAINER 1
9 1 23061-070300  PIPE 7X 300 1
10 1 26106-080162  BOLT M 8X 16 PLATED 1

REFER TO Fig. 17

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 22.COOLING FRESH WATER PIPE

. A)=4JH4E D)=
Fig.22.COOLING FRESH WATER PIPE ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
REFER TO Fig.19 »n ® (€ (O B (F
1 1 129671-49210 PIPE, COOLING WATER 1
2 1 129470-49220 RETAINER 1
3 1 129673-49220 CFW PIPE 1
4 1 129673-49230 CFW PIPE 1
5 1 129271-49250 PIPE, C. FRESH WATER 1
6 1 129670-49290 COCK R1/8 ASSY 1
9 1 129670-49500 HOSE CLIP 38 6

REFER TO Fig. 18

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoors690 23.C.S.W.STRAINER(OPTIONAL)

. A)=4JHAE D)=
Fig.23.C.S.W.STRAINER(OPTIONAL) ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®»n ® (€ O B ©
—7 —@ 1 1 129795-48800 STRAINER 1
2 2 XTST25S001 BODY 1
L6 = 3 2 XTST25S002 BOLT M 8X125 1
4 2 XTST25S003 PIPE, OUTER 1
5 2 XTST255004 PLUG M 8 1
— 3 6 2 XTST25S005 PACKING 1
7 2 26664-080002 CAP NUT M 8 1
8 2 XTST25S007 COVER 1
5 @ 9 2 XTST25S5008 PACKING 2
10 2 XTST25S009 FILTER 1
/O 11 2 24311-000060 O-RING 1A P-6.0 1
—11 12 1 23072-101000 HOSE (25/33X1000) 1
1 129670-49500 HOSE CLIP 38 2
1 26116-080302 BOLT 8X30 2
1 26703-080002 NUT M 8 2

_.
|

I

[oo]
R B

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 YOOR5690 24.BILGE PUMP(STD/OPTIONAL)

. A)=4JHAE D)=
Fig.24.BILGE PUMP(STD/OPTIONAL) ®- o
(©= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
MJEO %AA%gYY ®w ® © ® ©® @
1 1 977780-01210 PUMP(12V).BILGE 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1
3 2 977780-01250 CONTROLLER 1
4 3 X8636008003 FUSE 1
5 2 X179100021X STRAINER 1
6 2 X179100100X PIPE ASSY 1
7 2 X0044021509 HOSE A 1
8 2 X199903800X SCREW KIT 1
9 2 977780-03000 INPELLER 1

RO
OUTLET

ANL—7

STRAINER

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.25.BILGE PUMP(DX/OPTIONAL)

E-HASSY
MOTOR ASSY

rhO—35
CONTROLLER

Liduxym]
OUTLET

ANL—7
STRAINER

YOoOR5690 25.BILGE PUMP(DX/OPTIONAL)
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 977780-01200 PUMP(12V).BILGE 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1
3 2 977780-01240 CONTROLLER 1
4 3 X8636008003 FUSE 1
5 2 X179100011X STRAINER 1
6 2 X179100100X PIPE ASSY 1
7 2 X0044021509 HOSE A 1
8 2 X199903800X SCREW KIT 1
9 2 977780-03000 INPELLER 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 26.FUEL INJECTION PUMP

. A)=4JH4E D)=
Fig.26.FUEL INJECTION PUMP ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 729670-51450 FUEL INJECTION ASSY 1 1
4 3 129155-51020 STUD, FEED PUMP 2
5 3 129506-51040 CAMSHAFT 1
6 3 122710-51050 BEARING, ROLLER 2
7 3 129486-51060 SUPPORT, CAMSHAFT 1
8 3 129470-51080 SEAL, OIL 1
9 3 122710-51090 KEY 1
10 3 129470-51101 PLUNGER W/BARREL 4
13 3 129155-51140 PIN, BARREL LOCKING 4
14 3 174307-51170 RETAINER A 4
15 3 129155-51180 SPRING SHOE, PLUNGER 4
16 3 124950-51190 SPRING, PLUNGER 4
17 3 129155-51200 TAPPET ASSY 4
20 4 711100-51540 ROLLER ASSY 4
24 3 129155-51270 LOCKING, TAPPET 4
25 3 129155-51280 O-RING S6 4
26 3 129670-51300 VALVE ASSY 4
29 3 129573-51330 SPRING, DELY. VALVE 4
30 3 129573-51340 GUARD, DELY. VALVE 4
31 3 124550-51350 GASKET, DELIVERY 4
32 3 124550-51370 O-RING, DELIVERY 4
33 3 129573-51370 STOPPER, VALVE 4
34 3 129155-51380 LOCKING (A) 2
35 3 129155-51390 LOCKING (B) 2
36 3 129555-51400 DEFLECTER 1
37 3 129155-51410 CHECK BOLT,DEFLECTOR 1
38 3 129155-51420 PLUG (M16) 1
39 3 129155-51450 SHIM SET, ADJUSTING 1
40 3 129555-51500 RACK, CONTROL 1
41 3 129155-51521 BUSH, RACK 1
42 3 129155-51530 SPACER, AUX. SPRING 1
43 3 129155-51540 CIRCLIP 1
4 3 129155-51550 PINION, CONTROL 4
45 3 129100-51570 SCREW 4
46 3 129100-51560 PINION 4
47 3 129155-51570 PLUG (M12) 1
48 3 129155-51580 O-RING 1
49 3 129190-51590 SPRING, RACK 1
50 3 129155-51600 SHIM PACK 4
REFER TO Fig. 11 51 3 129555-51701 COVER 1
52 3 129555-51711 GASKET 1
53 3 129555-51751 COVER, SIDE 1
54 3 129555-51761 GASKET, SIDE COVER 1
55 3 26716-060002 NUT 6 2
56 3 129156-51910 LABEL, CAUTION 1
57 3 22190-160002 SEAL WASHER 16S 1
58 3 22217-050000 SPRING WASHER 5 2
59 3 22217-060000 SPRING WASHER 6 2
60 3 22351-050010 SPRING PIN 5X10 2
61 3 24341-000160 O-RING 1A S-16.0 1
62 3 26022-050122 SCREW M 5X 12 1
Remarks 63 3 26022-060162 SCREW M 6X 16 4
INCORPORATED IN THIS 65 3 129155-51790 LOCKING, RACK 1
FUEL INJECTION PUMP(REF.NO.l) ++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5690

Fig.26.FUEL INJECTION PUMP

Yoor5690 26.FUEL INJECTION PUMP

(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

66 3 129208-54500 FLANGE ASSY 1

68 4 22217-120000 SPRING WASHER 1

69 4 26716-120002 NUT 12 1

70 2 129158-52000 FUEL PUMP ASSY 1

REFER TO Fig. 11

Remarks

(1)GOVERNOR ASSY (FIG.27)IS
INCORPORATED IN THIS
FUEL INJECTION PUMP(REF.NO.1)

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 YOOR5690 27.GOVERNOR

. A)=4JHAE D)=
Fig.27.GOVERNOR o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
®w ® © O ®» @
2 2 129155-51280 0O-RING S6 1
5 2 129052-61051 GASKET, GOV. CASE 1
6 2 129052-61060 COVER 1
7 2 129052-61071 GASKET, COVER 1
8 2 129155-61120 LINK L=30(MARK 0 1 1
9 2 129155-61130 LINK L=31(MARK 1 1 1
10 2 129155-61140 LINK L=30.5(MARK 05) 1 1
11 2 129486-61201  WEIGHT ASSY,GOVERNOR 1
15 2 129155-61341 SLEEVE 1 2
16 2 129155-61350 SLEEVE 1 2
17 2 129155-61360 SLEEVE 1 2
18 2 129052-61390 SHAFT, GOV. LEVER 1
19 2 129100-61400 SHAFT ASSY, CONTROL 1
22 2 129155-61430 SPACER, SHAFT 1
26 2 129155-61450 BOLT, REVOL. LIMIT 2
27 2 129155-61460 BOLT, IDLE LIMIT 1
28 2 129155-61480 SPACER ASSY 2
33 2 119908-61501 LEVER ASSY,GOVERNOR 1
34 3 174307-51700 SHIM SET 2
52 3 129486-61540 SPRING, SET 1
60 2 129155-61830 0-RING S10 1
61 2 119660-61901 RETAINER, SHAFT 1
62 2 129155-61950 BOLT, WASHER BASED 1
63 2 129209-61370 NUT M6 1
64 2 119600-66840 NUT, CAP 1
65 2 22117-040000  WASHER 4 1
66 2 22190-060003 SEAL WASER 6 2
67 2 22190-100002 SEAL WASHER 10S 1
68 2 22190-120002 SEAL WASHER 12 2
69 2 22287-120000  WASHER 12 1
70 2 22372-040000 SNAP PIN 4 2
71 2 23887-100002 PLUG 10 1
72 2 24341-000280 0O-RING 1A S-28.0 1
73 2 26106-060102 BOLT M 6X 10 PLATED 1
74 2 26106-060102 BOLT M 6X 10 PLATED 4
75 2 26106-060142 BOLT M 6X 14 PLATED 2
. . ;3 i 26106-060202 BOLT M 6X 20 PLATED 6
CLASSIFIED MARK 26736-120002 NUT M12 1
78 2 26756-060002 LOCK NUT 6 2
79 2 26776-120002 LOCK NUT M12 PLATED 1
80 2 129100-61440 LEVER, CONTROL 1
REFER TO Fig.26 81 2 120323-61470 BOLT, CONTROL 1
82 2 119800-61650 SPRING, FUEL CONTROL 1
83 2 171353-61700 SPRING, GOVERNOR 1
84 2 129209-61930 CAP NUT 1
85 2 129271-77950 SOLENOID, STOP 1
86 2 26366-080002 NUT M 8 1
87 2 129209-61970 PLATE 1
88 2 23414-120016 GASKET 12 1
89 1 129209-61940 CASE ASSY 1
Remarks o1 2 24311-000150 0O-RING 1A P-15.0 1
(1)SELECTIVE PARTS:CERTAIN THE 92 1 119285-66610  CAP, HIGH-IDLE 1

CLASSIFICATION MARK, THEN PLACE
YOUR ORDER.(REFER TO ILLUSTRATION)

(2)SELECTIVE PARTS. .
(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




28.FUEL FEED PUMP

YOOR5690

YOOR5690

(D)
(E)

4JHAE

(A)
(B)

Fig.28.FUEL FEED PUMP

(F)

(C)=

QTY

(C) (D)

DESCRIPTION

PARTS NO.

LEV.

REF.

(F)

(E)

(B)

A

FUEL PUMP ASSY

GASKET

129158-52000
129155-52051

2
3

REFER TO Fig.26

FEED PUMP ASSY

129158-52100

3

§D
REFER TO Fig. 26

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.29.FUEL INJECTION VALVE

REFER TO Fig. 7

T
13490

pa—
—

13

N

WL

Yoor5690 29.FUEL INJECTION VALVE
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 729602-53101 VALVE ASSY, F.INJECT 4
2 2 129602-53001 NOZZLE ASSY 4
5 2 114250-53080 NUT, NOZZLE CASE 4
6 2 119802-53100 HOLDER ASSY, NOZZLE 4
10 2 114250-53120 SPRING, NOZZLE 4
1 2 114250-53130 SEAT, NOZZLE SPRING 4
12 2 114250-53140 PLATE, STOP 4
13 2 114250-53210 PIN 8
14 2 114250-53400 SHIM PACK 4

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 yoors690 30.FUEL INJECTION PIPE

. A)=4JH4E D)=
Fig.30.FUEL INJECTION PIPE ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129150-59120 RETAINER, INJ. PIPE 2
4 2 129150-59131 BOLT M4X14,HEX.SCKT. 4
6 1 129670-59810 PIPE, FUEL INJECTION 1
10 1 129670-59820 PIPE, FUEL INJECTION 1
1 14 1 129670-59830 PIPE, FUEL INJECTION 1
18 1 129670-59840 PIPE, FUEL INJECTION 1

REFER TO Fig.7

REFER TO Fig.?26

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 yoors690 31.FUEL PIPE & FUEL STRAINER

. A)=4JHAE D)=

Fig.31.FUEL PIPE & FUEL STRAINER ®- o

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129470-55601 STRAINER ASSY, FUEL 1
3 2 129470-55702 FILTER, FUEL 1
4 1 119173-55700 RUBBER 1
5 1 26216-100402 STUD M12X 40 PLATED 2
6 1 26306-100002 NUT 2
7 1 26716-100002 NUT 10 2
8 1 101304-59020 JOINT 12, PIPE 2
9 1 129470-59122 PIPE, FUEL OIL 1
10 1 129570-59121 PIPE, FUEL OIL 1
1 1 23000-013000 CLAMP 13 7
12 1 121750-59890 CLAMP 140 1
13 1 23000-016000 CLAMP 16 4
14 1 22190-120002 SEAL WASHER 12 4
15 1 23857-060000 JOINT BOLT 6 2
16 1 101304-59020 JOINT 12, PIPE 2
17 1 23000-013000 CLAMP 13 2
18 1 129495-59300 BOLT, PIPE JOINT 1
19 1 129470-59530 JOINT,FUEL RETN.PIPE 1
20 1 129470-59542 PIPE, FUEL OIL 1
21 1 129270-59550 PIPE,FUEL OIL 3
22 1 129470-59562 PIPE, FUEL OIL 1
23 1 129270-59580 CAP 1
24 1 119813-59950 VALVE ASSY, CHECK 1
30 1 26106-080102 BOLT M 8X 10 PLATED 1
31 1 23857-060000 JOINT BOLT 6 1
32 1 23000-016000 CLAMP 16 2
33 1 22190-080002 SEAL WASHER 8S 1
U 1 22190-120002 SEAL WASHER 12 4
35 1 22190-140002 SEAL WASHER 14S 2

REFER TO Fig. 26

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoors690 32.FUEL TANK(OPTIONAL)
; (A)=4JH4E (D)=
Fig.32.FUEL TANK(OPTIONAL) ®)= (€)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

124070-59060 PIPE, FUEL OIL
124070-59130 PIPE, FUEL OIL
138603-59380 CAP NUT

23010-014000 CLAMP 14
83213-003012 TANK (30L), FUEL
105430-55041 CAP, FUEL TANK

N R NN N

o ~NUls N e
B R N[R R e

3§

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 33.CABLE SUPPORT

. A)=4JH4E D)=
Fig.33.CABLE SUPPORT o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
e »n ® (€ (O B (F
OPTIONAL 1 1 129670-67100 BRACKET, REMOTE-CONT 1
2 1 129470-67200 RETAINER, JOINT 1
6 2 22242-000100 CIRCLIP 10 1
7 1 22217-050000 SPRING WASHER 5 2
8 1 22217-080000 SPRING WASHER 8 2
9 1 22414-250150 COTTER PIN 2.5X15 1
10 1 23414-080000 GASKET 8, ROUND 1
1 1 26106-080252 BOLT M 8X 25 PLATED 1
12 1 26306-080002 NUT 1
13 1 26557-050122 SCREW M 5X 12 2
14 1 26716-050002 NUT M 5 2
15 1 26106-080122 BOLT M 8X 12 PLATED 2
16 1 41701-001720 BRACKET 1
17 1 41710-000410 CLAMP 1
18 1 41710-000380 CABLE L=4000 2
19 1 129470-86500 CABLE,REMO-CON.(7M) 2
20 1 41730-000681 MT-3 REMO-CON 1
21 1 128170-86501 REMOCON HEAD (MN 1

REFER TO Fig.26

REFER TO Fig.1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 34.CLUTCH

: (A)=4JH4E (D)=
Fig.34.CLUTCH (®)- (®)-
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129270-81110 CLUTCH, KM35P 1=2.36 1
2 1 129270-81120 CLUTCH, KM35P 1=2.61 1
3 1 129270-81210 CLUTCH, KM35P 1=2.36 1 1
4 1 129270-81220 CLUTCH, KM35P 1=2.61 1 1
5 1 129670-81200 CLUTCH, KM35A21=2.33 1
6 1 129670-81210 CLUTCH, KM35A2=2.64 1
7 1 129670-81220 CLUTCH, KM35A21=2.33 1 1
8 1 129670-81230 CLUTCH, KM35A21=2.64 1 1
9 1 129670-81040 CLUTCH, KM4A 1=1.47 1
10 1 129670-81050 CLUTCH, KM4A 1=2.14 1
1 1 129670-81060 CLUTCH, KM4A 1=2.63 1
12 1 129670-81070 CLUTCH, KM4A 1=3.30 1
13 1 129670-81100 MIRINE GEAR,ZF30M 1
14 1 129670-81110 MIRINE GEAR,ZF30M 1
15 1 128170-13600 STUD 2
16 1 26106-080202 BOLT M 8X 20 PLATED 6
17 1 26306-080002 NUT 2

Remarks
THIS FIGURE ARE NOT ILLUSTRATED.
(1)WITH SEFETY SWITCH STAY.
OPTIONAL.

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5690

Fig.35.COUPLING(OPTIONAL)

T \hyTUVYg
TAPER COUPLING

ONO™WN —

ANV=NAYTU>T
STRAIGHT COUPLING

T w

16

N
al

26106-100322

BOLT M10X 32 PLATED

YOooR5690 35.COUPLING(OPTIONAL)

(A)=4JH4E (D)=

(B)= (E)=

(C)= (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 129171-85900 COUPLING,TAPER 1
2 1 129670-85900 COUPLING, TAPER 34 1
3 1 129473-85900 COUPLING 1
4 1 48110-028071 COUPLING,TAPER 28 1
5 1 48110-032502 COUPLING,TAPER 30 1
6 1 48110-030061 COUPLING 1
7 1 48110-032065 COUPLING 32 1
8 1 48110-034071 COUPLING 34 1
9 1 26106-100322 BOLT M10X 32 PLATED 4
10 1 26706-100002 NUT M10 4
1 1 26756-080002 LOCK NUT M 8 PLATED 1
12 1 48110-032411 SCREW 1
13 1 105583-85900 COUPLING 22 1
14 1 129470-85900 COUPLING 1
15 1 129673-85100 CUPLING STRAIGHT ZF 1
16 1 26106-100322 BOLT M10X 32 PLATED 4
17 1 26706-100002 NUT M10 4
18 1 104214-83980 COUPLING (20), SLIT 1
19 1 26106-100322 BOLT M10X 32 PLATED 4
20 1 26450-080282 BOLT M 8X 28 4
21 1 26706-100002 NUT M10 4
2 1 129470-83750 COUPLING 1
24 2 26450-120402 BOLT M12X 40 6
1 4
1 4

N
o

26706-100002

NUT M10

AUyNAy T
SLIT COUPLING

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 36.STARTING MOTOR

. A)=4JH4E D)=
Fig.36.STARTING MOTOR o o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129608-77010 STARTNG MOTOR 1
2 2 129698-77020 MAGNETIC SWITCH ASSY 1
3 2 129698-77101 ARMATURE ASSY 1
4 2 129608-77110 YOKE ASSY 1
5 2 129698-77120 HOLDER ASSY,BRUSH 1
6 3 129698-77140 BRUSH(+) SET 1
7 3 129698-77130 BRUSH () 2
8 3 129698-77150 SPRING, BRUSH 4
9 2 129698-77161 COVER ASSY, REAR 1
10 3 129698-77170 REAR COVER METAL 1
1 2 129698-77260 HOUSING ASSY, GEARS 1
12 3 X2114535200 METAL, STARTER 1
13 2 129698-77270 LEVER, SHIFT 1
14 2 129698-77280 COVER ASSY, DUST 1
15 2 129698-77240 GEAR 3
16 2 129698-77250 WASHER SET 1
17 2 129698-77180 BRACKET 1
18 3 129698-77190 BRACKET 1
19 2 129698-77200 INTERNAL GEAR 1
20 2 129698-77210 BRACKET 1
21 2 129698-77220 PINION ASSY 1
2 2 129698-77230 SHAFT(PINION 1
23 2 124195-77770 THROUGH BOLT 2
24 1 26116-120302 BOLT M12X 30 PLATED 2
25 1 123310-77640 SWITCH, BATTERY 1
26 1 22724-800380 SCREW 8X 38 2
27 1 124550-77030 COVER, TERMINAL 1
28 1 26756-080002 LOCK NUT M 8 PLATED 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.37.GENERATOR

Yoors5690 37.GENERATOR
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 128271-77200 GENERATOR 12V-60A 1
2 2 123900-77700 ROTOR ASSY 1
3 2 129612-77710 BALL BEARING 1
4 2 128271-77720 BRACKET(STATOR+REGUL 1
5 2 123900-77730 FRONT BRACKET ASSY 1
6 2 128271-77740 PULLEY 1
7 2 128271-77750 SCREW KIT 1
8 1 129670-77340 SPACER,GENERATOR 1
9 1 129695-77370 BOLT 10X 75 1
10 1 129695-77380 BOLT 10X 30 1
1 1 22137-080000 WASHER 8, POLISHED 1
12 1 22137-100000 WASHER 10,POLISHED 2
13 1 26106-080252 BOLT M 8X 25 PLATED 1

REFER TO Fig.?2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 YOOR5690 38.GENERATOR(80A/OPTIONAL)

. A)=4JH4E D)=
Fig.38.GENERATOR(S80A/OPTIONAL) ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F

1 1 119573-77201 ALTERNATER(12V-80A 1
2 2 XL180G61000 ROTOR ASSY 1
3 3 119129-77320 BALL BEARING 1
4 2 XL180120000 STATOR ASSY 1
5 2 XL180G63006 COVER ASSY, REAR 1
6 3 XL180G13012 COVER, REAR 1
7 3 XL180G43150 BRUSH ASSY,REGULATOR 1

8 4 XL155G1330 BRUSH ASSY 1 1
9 4 XL225G1325 BRUSH SET 2
10 4 124080-77390 REGULATOR ASSY 1
1 4 XL225431800 CONDENSER 1
12 4 124080-77520 BOLT M5 2
13 3 XL1808320 DIODE ASY 1
14 3 119129-77250 WIRE 1
15 4 119129-77260 CLAMP,LEAD WIRE 1
16 2 XL235340110 COVER ASSY, FRONT 1
17 3 XL150M14041 RETAINER 1
18 3 X6303BM0000 BALL BEARING 1
19 2 119129-77930 SCREW KIT 1
20 2 119129-77890 BOLT, THROUGH 4
21 2 119129-77900 NUT ASSY, PULLEY 1
2 2 XL180G85001 PULLEY ASSY 1

Remarks

1)INC.9
@ (C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.




YOOR5690

Fig.39.V-BELT COVER

REFER TO Fig.18

REFER TO Fig.2

REFER TO Fig.12

Yoor5690 39.V-BELT COVER
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 105100-55501 GROMMET 4
2 1 105100-55540 COLLAR, FUEL TANK 4
3 1 129271-77400 COVER,BELT 1
4 1 129271-77410 BOLT,BELT COVER 2
5 1 22157-080000 WASHER 8 4
6 1 26306-080002 NUT 4
7 1 129271-77420 BOLT,BELT COVER 1
8 1 129271-77430 BOLT,BELT COVER 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690  40.V-BELT COVER & GENERATOR ATTACHMENT PART(OPTIONAL)

Fig.40.V-BELT COVER & GENERATOR ATTACHMENT PART(OPTIONAL) o e
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

REFER TO Fig.18

e

B () D) E (F)

105100-55501 GROMMET

105100-55540 COLLAR, FUEL TANK
129271-77410 BOLT,BELT COVER
129271-77420 BOLT,BELT COVER
129271-77430 BOLT,BELT COVER
129271-77440 BOLT,BELT COVER
129271-77500 COVER ABELT
129271-77510 COVER B,BELT
22157-080000 WASHER 8
26306-080002 NUT

129271-21350 V-PULLEY,FRONT DRIVE
129271-77310 BRACKET,ALTERNATOR
129271-77330 ADJUSTER,ALTERNATOR
129271-77930 HARNESS,ALTERNATOR
22137-080000 WASHER 8, POLISHED
22137-080000 WASHER 8, POLISHED
25132-003800 V-BELT (A-38)
26106-080252 BOLT M 8X 25 PLATED
26106-080252 BOLT M 8X 25 PLATED
26106-100302 BOLT M10X 30 PLATED
26116-080904 BOLT M 8X 90 PLATED
26306-080002 NUT

REFER TO Fig.?2

© 0N OB |lWw NP

=
o

2o
N P

5

=
w

@

\ch // ’

3

2K

REFER TO Fig. 12

B
o &

2R e
© N o

NN
P O ©

NG B G S N G R
v N[sE R RrIVRERIEPFRo|lOoRrRIEFRR|I0 o

N
N

6

REFER TO Fig.37,38

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690 41.WIRE HARNESS & SENSOR

Fig.41.WIRE HARNESS & SENSOR o .
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

REFER TO Fig.37

e

B () D) E (F)

1 1 129670-77910  HARNESS, WIRE 1
EPEY T e w s 2 1 124770-77940  PROTECTOR 1
NEUTRAL SAFTY SWITCH 3 1 124070-77950 CLAMP, WIRE 1
23 33 ) 1 22137-080000  WASHER 8, POLISHED 1
5 1 22217-080000  SPRING WASHER 8 1
24 6 1 26106-080162___ BOLT M 8X 16 PLATED 1
‘Qf 7 1 105100-55501  GROMMET 2
é& 8 1 105100-55540  COLLAR, FUEL TANK 2
R ___ 9 1 119247-77100  RELAY, SAFETY 1
@f e 32 oo ot 10 1 120270-77511  RELAY, MAGNETIC 1
1 1 129271-77960  BRACKET, RELAY 1
BT KB Y 12 1 22157-080000__ WASHER 8 2
STARTER B TERMINAL 4 C. W. TEMP. SENSOR 13 1 22217-060000  SPRING WASHER 6 1
) 5 14 1 26106-060082  BOLT M 6X 8 PLATED 1
. Q18 15 1 26106-060122  BOLT M 6X 12 PLATED 2
KERAVF 16 1 26106-080202  BOLT M 8X 20 PLATED 2
C.W. TEMP. SWITCH 17 1 124060-39452  SENDER,OIL PRESSURE 1
*Tvay 18 1 120130-91370 __ SWITCH, THERMO(100C 1
OPTIONAL 19 1 129670-39600  DAMPER CMP(R 1/8 1
20 2 23875010000  PLUG PT1/8 1
22 1 23887-180002  PLUG 18 1
23 1 120270-77101  SWITCH 1
24 1 129570-77960  HARNESS, WIRE 1
25 1 129574-77980___ HARNESS. 1
26 1 119773-91850  RELAY 1
27 1 129574-77710  HARNESS, WIRE(4M) 1
28 1 129574-77720 _ HARNESS, WIRE(6M) 1
llllﬁ \ PTG 29 1 128391-77720  HARNESS, WIRE(6M 1
A7>3> | STOP SOLENOID 30 1 129574-77740 HARNESS,10M 1
OPTIONAL | REFER TO Fig.27 31 1 119773-91650 SENDA UNIT 1
<P 2 1 119773-91700  SENDA UNIT 1
33 1 194250-51660  BAND 250 1
2
SA7
RIVE

2BFFRRA (A T7vay)

2 PLACE EXGRESSION (OPTIONAL)

e g
51 wA— Ll @
FLYWHEEL SIDE 27

28
29
30

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.42.INSTRUMENT PANEL(B-TYPE/OPTIONAL)

%@@ﬁ

Yoor5690 42.INSTRUMENT PANEL(B-TYPE/OPTIONAL)
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129271-91110 PANEL, INSTRUMENT B 1
2 2 129271-91120 PANEL WITH COVERFOIL 1
3 2 129271-91130 CIRCUIT WITH LED&BZR 1
4 2 129271-91140 RUBBER SEAL,B PANEL 1
5 2 129271-91150 HARNESS,B PANEL 1
6 2 129271-91210 TACHOMETER 1
7 2 129271-91220 STOP SWITCH 1
8 2 129271-91230 FUSE,PANEL (3A) 1
9 2 127412-91250 SWITCH W/KEY 1

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690 Yoor5690  43.INSTRUMENT PANEL(C-TYPE/OPTIONAL)

. A)=4JH4E D)=
Fig.43.INSTRUMENT PANEL(C-TYPE/OPTIONAL) ®- o
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
! 1 1 129271-91160 PANEL, INSTRUMENT C 1
2 2 129271-91170 PANEL WITH COVERFOIL 1
3 2 129271-91180 CIRCUIT WITH LED&BZR 1
4 2 129271-91190 RUBBER SEAL,C PANEL 1
5 2 129271-91200 HARNESS,C PANEL 1
6 2 129271-91210 TACHOMETER 1
7 2 129271-91220 STOP SWITCH 1
8 2 129271-91230 FUSE,PANEL (3A) 1
9 2 129271-91240 METER,WATER TEMP. 1
10 2 127412-91250 SWITCH W/KEY 1
1 2 129271-91250 METER, OIL PRESS. 1

LN H%h

T
L

=

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YOOR5690

Fig.44.TOOL

N

YOOR5690 44.TOOL
(A)=4JH4E (D)=
(B)= (E)=
(C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
»n ® (€ (O B (F
1 1 129270-92100 TOOL BOX SET 1
2 2 129270-92600 TOOL BAG 1
3 2 129270-92650 DRIVER 1
4 2 129270-92690 SPANNER SET 1
5 3 129270-92610 SPANNER 10X13 1
6 3 129270-92620 SPANNER 12X14 1
7 3 129270-92630 SPANNER 17X19 1
8 3 129270-92640 SPANNER 22X24 1
9 1 129470-92300 TOOL ASSY. 1
10 2 129470-92310 RETAINER(A,F.I.VALVE 1
1 2 129470-92320 RETAINER(B,F.I.VALVE 1
12 2 26716-120002 NUT 12 1

AT3av
OPTIONAL

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



